
Garfield County Public Health is a County agency that promotes health and prevents disease 

             

 
               

Board of Health Agenda 

Tuesday, February 18, 2025 

1. Request Chairman’s signature on site location application form to the Colorado
Department of Public Health and Environment (CDPHE) from the Town of Carbondale
for improvements to the Wastewater Treatment Facility located in the Town of
Carbondale – Edward R. “Ted” White, P.E., Environmental Health Specialist III

2. Public Hearing to consider variance requests to the Garfield County On-Site Wastewater
Treatment System (OWTS) Regulations for an improved OWTS at 112 Navajo Street near
New Castle – Edward R. “Ted” White, P.E. (Garfield County Public Health), Graham
Jackson (Garfield County Assistant Attorney), Donnie McCarthy (homeowner), and Carla
Ostberg (CBO, Inc.)

195 W. 14th Street 
Rifle, CO 81650 
(970) 625-5200

2014 Blake Avenue 
Glenwood Springs, CO 81601 

(970) 945-6614





Memorandum to the Board of County Commissioners 

Board Meeting Date: 02/18/2025 

Prepared By: Edward R. “Ted” White, P.E., Garfield County Public Health 

Presented By: Edward R. “Ted” White, P.E., Garfield County Public Health  

Subject: Town of Carbondale Wastewater Treatment Facility Redundant Screw Press Site Application 

Summary: The Town of Carbondale proposes to install a new screw press and conveyance 

system to provide redundancy within the solids handling treatment train at the Town of 

Carbondale Wastewater Treatment Facility. The proposed project will not increase the 

permitted hydraulic or organic capacity of the WWTF, nor impact the liquid or solids stream 

treatment process. The proposed screw press is the same model and capacity as the existing 

screw press in the WWTF. Only one crew press will operate at a time. This project will allow the 

Town to alternate which screw press is in use and will allow for easier maintenance and 

redundancy in the event of an emergency or failure of one of the screw presses as occurred 

several years ago. 

Recommendation: GCPH recommends the Board of Health authorize the Chairman to sign the 

applications for submittal to CDPHE. 

Necessary Board Action: Make a motion to authorize the Chairman to sign the Application as the 

County Representative and the Local Health Authority. 



Water Quality Control Division 
 Engineering Section 

 
4300 Cherry Creek Drive South, B2 

Denver, Colorado 80246-1530 
CDPHE.WQEngReview@state.co.us 

303-692-6298 

Revised April 2021                                      Section 22.10  Page 1 of 8 

 
Regulation 22 Site Location Application Form 

Section 22.10 – Amendment of Existing Treatment Plant Site Location Approval 
 

A. Project and System Information 

System Name  Town of Carbondale Wastewater Treatment Facility (WWTF)      

Project Title  Redundancy Screw Press Installation 

County  Garfield 

CDPS Permit No.  COG590050   

Date Fee Paid or 
payment attached        Invoice Number and 

Check Number        

Design Company Name  Roaring Fork Engineering 

Design Engineer  Maggie McHugh CO License Number  0057511 

Address 
 592 Highway 133 

 Carbondale, CO 81623 

Email  maggiem@rfeng.biz Phone  970-340-4130      

Applicant/Entity  Town of Carbondale 

Representative Name  Scott Wenning 

Address 
 071 Hwy. 133  

 Carbondale, CO 81623 

Email  swenning@carbondaleco.net    Phone  970- 510-1351 

B. Project Information  

Location (existing or proposed site) Proposed Project Design Capacity 

Brief location description 

 The WWTF is located 
approximately 700 feet south of 
the Highway 82/133 
intersection. It is bordered to 
the north by the Roaring Fork 
River, to the east by Highway 
133, to the south by a mobile 
home park, and to the west by 
the Rio Grande trail.  

Hydraulic Capacity 
(Maximum Month Average)   0.995 MGD 

Legal Description  
(e.g., Township, Range) 

 SE ¼, NW ¼, Section 28, 
Township 7 South, Range 88 
West 

Peak Hour Hydraulic 
Capacity  2.985 MGD 

County  Garfield 

Latitude  39°24'52" N      Organic Loading Capacity – 
Treatment Plant Only 
(Maximum Month Average) 

 2,248 lbs. BOD5/day 
          or 

       lbs. cBOD/day Longitude  107°13'28" W 

Funding 
Process 

Will the State Revolving Fund (SRF) loan program 
be used to finance any portion of the project? 

Yes  No  If yes, please list 
project number 

       

Project Schedule and Cost Estimate 

 

Estimated Bid Opening 
Date  Spring 2025 

Estimated Completion Date  2025 

Estimated Project Cost  $380,000 



Revised April 2021                                       Section 22.10  Page 3 of 8 

Project and System Information 

System Name Town of Carbondale Wastewater Treatment Facility (WWTF)      
Project Title Screw Press Installation   
County Garfield 
Original Site Location Approval No. 
(attach copy of approval) 

Site Application No. 4264 

Date of Site Location Approval 6/10/1996 

CDPS Permit No. COG590050   

CDPS Permit expiration date 2023 

1. Type of Site Amendment 

Changes in type of disinfection to include chlorine gas or from other types of disinfection to chlorination – 
Section 22.10(2)(a)(i). 

 

Other changes in the type of disinfection – Section 22.10(2)(a)(ii).  

Physical changes or additions to the liquid stream treatment processes that could impact hydraulic, 
pollutant(s), or solids loadings to the treatment process – Section 22.10(2)(a)(iii). 

 

Physical changes or additions to the unit processes in the solids stream treatment processes that would change 
the characteristics of the recycle stream or biosolids – Section 22.10(2)(a)(iv). 

 

Physical change to the treatment works that is similar in scope to those listed in Section 22.10(2)(a), but is not 
precisely covered by this list – Section 22.10(2)(a)(v). 

 

A decrease or increase in the approved, rated design capacity of the treatment works, as long as no 
construction is to take place, or a change in the design flow portioning that does not change the design capacity 
- Section 22.10(2)(b). 

 

The addition of, or increase of a treatment process to generate reclaimed domestic wastewater following 
secondary treatment at an existing treatment plant that has previously received site location and design 
approval, including treatment changes to achieve more restrictive reclaimed water categories and standards – 
Section 22.10(2)(c). 

 

Change in the type of discharge employed from a surface water discharge to a ground water discharge, or vice-
versa, at the same approved site location, subject to appropriate water quality planning targets Section 
22.10(2)(d)(i). 

 

Change in the type of discharge employed including a partial or complete change from a surface water or 
ground water discharge to reclaimed water use subject to the requirements in the Reclaimed Domestic 
Wastewater Control Regulation (5 CCR 1002-84) – Section 22.10(2)(d)(ii). 

 

2. Site Amendment Description 
The proposed project will not increase the permitted hydraulic or organic capacity of the WWTF, nor impact the liquid or solids 
stream treamtne processes. 
 
The Carbondale WWTF has only one screw press to handle the plant’s solids dewatering stream.  Several years ago, the screw 
press experienced unexpected downtime, which left the plant with an inability to waste sludge at the plant.  Luckily, there was 
enough capacity within the digestor basins to accommodate the relatively short (less than a week) downtime, but this experience 
highlighted the importance of having redundant treatment trains in the event of unexpected failure or expected maintenance. 
 
The Town plans to install an identical second screw press as a redundant solids handling treatment train.  The new screw press 
will be installed in the same building as the current screw press.  The screw presses will only operate one at a time, and 
independently of each other (via designated control panels).  As such, the new screw press will use the existing screw press feed 
pump and polymer injection system located on-site, which is appropriately sized to feed and dose one operating screw press at a 
time. 
 
The existing Huber Rotamat RoS3Q 440 screw press processes the sludge from the secondary digesters. The sludge is pumped from 
the digesters, polymer is dosed to the sludge, and it continues to the biosolids building where it is dewatered. 
 
The proposed project includes the installation of a new screw press, which will be a Huber Rotamat RoS3Q 440 unit, identical to 
the model already being used at the WWTF. The screw press use will alternate and will allow for easy maintenance and 
redundnancy in the event of an emergency.  This will not change the content or characteristics of the biosolids being processed, 
nor will it affect any upstream processes (e.g. aeration operations). The plant’s capacity will remain unchanged. 
 
Once the screw press and the accompanying conveyance system are installed. The sludge will enter one of the two screw presses 
where it will be dewatered. The existing screw press was sized to dewater 260 lbs/ hour of sludge at 2.5% feed solids.  The Town 
has not experienced any issues with the capacity of the existing screw press.  The proposed screw press is identical to the 
existing screw press, and thus will have the same dewatering capacity.  



Revised April 2021                                       Section 22.10  Page 4 of 8 

A SPIRAC shaftless conveyance system will be installed to move cake created by the proposed screw press to the dump truck so it 
may be transported to the landfill. The conveyance system includes a horizontal conveyor (U250-SPX/SS) and a vertical lift 
conveyor (OK250-SPX/SS). This will transport solids from the new screw press, which is on the first floor, up one level and over to 
the dump truck where it will be loaded into the truck. 

3. Comparison of Approved and Proposed Treatment Facilities 

a. Treatment Capacity Approved Treatment Facility 
After Proposed  

Treatment Process Modification(s) 

Hydraulic Capacity: Maximum 
Month Average 

     0.995 MGD       0.995 MGD 

Hydraulic Capacity: Peak Hour      2.985 MGD      2.985 MGD 

Organic Loading Capacity: 
Maximum Month Average 
 
 
 

                2,248 lbs. BOD5/day 
              or 

                     lbs. cBOD/day 

                  2,248 lbs. BOD5/day 
               or 

                       lbs. cBOD/day 

b. Treatment Facility Process 
Description 

Influent wastewater enters the treatment 
facility through a 21-inch sewer main.  The 
influent screening consists of an automatic 
barscreen. It is followed by an aerated grit 
chamber, influent sampling (Sigma Model 
900), muffin monster open channel grinder, 
and influent flow measuring (Parshall flume) 
before entering the aeration basin.  
 
The existing aeration basin is designed for 
conventional activated sludge treatment. 
The basin is comprised of four individual 
tanks each approximately eight feet wide 
and 93 feet long. The maximum operational 
depth is approximately 15.3 feet for a total 
volume of approximately 45,500 cubic feet 
or 341,000 gallons. The detention time at 
the permitted capacity of 0.995 MGD is 
eight hours. Two 150 Hp Lamson blowers 
supply air to the aeration basins through 
fine bubble diffusers. One blower is duty 
and the other is standby.  
 
The three existing secondary clarifiers are 
preceded by a clarifier splitter box. The 
oldest clarifier was built in 1976 and is 40 
feet in diameter. The other was built in 
1998 and is 35 feet in diameter. Both 
clarifiers have a 10 foot side water depth. 
The newest clarifier was built in 2020 and is 
50 feet in diameter with a 12-foot side 
water depth.   
Activated sludge is collected in the bottom 
sludge hoppers and returned to the head of 
the aeration basin using the existing RAS 
pumps. The RAS pumps are also used for 
wasting of the activated sludge to the 
primary digesters using an automated valve 
and timer. 

One additional screw press will installed for 
redundancy.  No changes to operations or 
treatment processes will occur.  

      



Revised April 2021                                       Section 22.10  Page 5 of 8 

There are three existing RAS pumps that are 
connected through a common suction and 
discharge header. The existing valves are 
designed to allow a single RAS pump to be 
associated with each clarifier. The valving 
also allows the backup pump to be used for 
either clarifier in case repairs or 
maintenance are required. Each RAS pump 
has its own discharge flow meter, check 
valve and plug valve for isolation. 
 
The Town currently chlorinates the clarified 
effluent and injects liquid chlorine just prior 
to the chlorine contact chamber. The 
chamber has a splitter box at the beginning 
that allows flow to be directed to one of the 
two sides. Each side has three channels that 
are each 3 feet wide, 42 feet long and have 
a side water depth of 7.5 feet. 
Dechlorination is used at the end of the 
serpentine channel to ensure permit 
compliance is met before it is discharged to 
the Roaring Fork River. Each side of the 
contact chamber has adequate volume for 
30 minutes of detention time at current 
permitted flows. 
 
Waste activated sludge from the clarifiers is 
sent to the primary digesters for processing. 
The Town currently has primary digesters 
that are separated into four individual 
basins. The lengths of each tank varies in 
size as shown below, but their maximum 
operational depths are 13.5 feet and widths 
are 30 feet. Tank 1’s length is 11 feet, tanks 
2 and 3 are 48 feet, and tank 4 is 41 feet. 
The tanks have piping that allows them to 
operate in series and for individual tanks to 
be taken offline for maintenance or repairs. 
 
The primary digester tanks are equipped 
with course bubble diffusers and air is 
supplied by the existing Spencer blowers. All 
three blowers are 75 Hp multi-stage 
centrifugals; two are duty and one is for 
backup. These same blowers are used to 
supply air to the secondary digesters.  
After the primary digesters the digested 
sludge is sent to the secondary digesters for 
further processing.  
 
The facility’s secondary digesters are 
separated into two individual basins. The 
tank dimensions are the same for both and 
are 51 feet long, 25 feet wide, and have a 
14 foot side-water depth. The total volume 
of each tank is 17,850 CF or 133,518 gallons. 
The tanks are equipped with course bubble 
diffusers and the air is supplied through the 
existing Spencer multi-stage blowers 
discussed in the primary digester section. 
These tanks are not equipped to run in 
on/off aeration modes. 
 
 
Wastewater from the secondary digesters is 
pumped to the existing screw press which 
helps dewater the sludge by separating the 



Revised April 2021                                       Section 22.10  Page 6 of 8 

liquid from the solid waste. Polymer that 
helps coagulate the solids and increase the 
dewatering capabilities of the equipment is 
injected after the pump, but before the 
press. The separated liquid gravity flows to 
an onsite lift station where it is pumped 
back to the start of the aeration basins for 
further treatment. The dewatered solids are 
hauled to a local landfill for disposal.      

c. Effluent disposal method 
(check all that apply)             

Surface Discharge to watercourse    

Location of discharge (stream 
segment and legal description) 

  

Groundwater Discharge   

Land application    

Treated Effluent Reuse 
(Regulation 84) 

  

Evaporation    

Other (enter description below)   

4. Additional Factors 

Please identify any additional factors that might help the Division make an informed decision on your site location application.   

Response: In order to prevent unexpected downtime at the WWTF, it is important that an identical redundant screw press is 
installed. This will not change any treatment processes at the plant or the plant's capacity.  